1986 MAICO Owners Manual

MAIGCO 1986

BETRIEBSANLEITUNG
OWNERS MANUAL E;Wﬁ?.:..ﬁ? mco

GM STAR 250

GM STAR 500 gve\r:;;ahg:ias:gel- und Produktions GmbH
GM STAR 250 E ;‘235’ lg‘r:rr?:rg?:zh-ﬁéﬂingen

GM STAR 500 E Telex: 7262746 mate 4

Courtesy of www.franklins.biz

www.maicowerk.com OPFERMAN MOTORS



1986 MAICO Owners Manual

CONTENTS

I Technical data

Il Tightening torques

Il Maintenance works - survey

IV Execution of maintenance works
V Suspension adjustments

VI Exploded view and part list engine
Vil Engine Gear Box

Vill Exploded view and part list carburetior

IX Exploded view and part list chassis and frame

X Part list Enduro and Cross Country

IX Wiring Diagram

I Courtesy of www.franklins.biz
www.maicowerk.com OPFERMAN MOTORS



1986 MAICO Owners Manual

I. TECHNICAL DATA
GM500 and GME500

ENGINE
Type

System

Displacement
Bore/Stroke
Performance (kW/PS)
Max. Torque
Compression ratio
Combustion space
X-distance

IGNITION
System

Ignition advance
Spark plug
Rotor

PISTON DIAMETER LIST
Standard

1* oversize

2" oversize

3" oversize

4™ oversize

DRIVE

Clutch

Primary reduction ratio
1% Gear

2" Gear

3" Gear

4™ Gear

5" Gear

Secondary reduction ratio
Chain

www.maicowerk.com

GMS500 GMES00

2-stroke liquid cooled 2-stroke liquid
cooled/air cooled

Reed valve

488 cc

86.5/83

449 /61 @7000

62 @6600

12:1

54 cc

0.5 mm

SEM/Motoplat pointless

ignition

1.8 mm btdc

NGK B9ES (B10ES)

Inboard rotor External rotor

86.44 EDV-Nr
86.64 EDV-Nr
86.84 EDV-Nr
87.04 EDV-Nr
87.24 EDV-Nr

5 sintered, 2 organic outer plates, 6 inner plates
1.970 (65/33)

1.875 (30/16) 2.285 (32/14)
1.555 (28/18) 1.705 (29/17)
1.300 (26/20)

1.090 (24/22)

0.916 (22/24)

4.000 (52/13) 3.000 (48/16)
5/8” x 1/4” 116 links

Courtesy of www.franklins.biz
OPFERMAN MOTORS



1986 MAICO Owners Manual

I. TECHNICAL DATA (continued)

CARBURETTOR GM500 GMES00

Type Bing 54/40/113 Bing 84/32/130A
Main jet 195 145

Needle jet 280-2 280

Idle air jet 60 50

Jet needle/position 6D2/M 6G1/M

Air screw opening 1 1172

Venturi tube 5 14

Slide 2103 594

OIL CAPACITY
Gearbox 700 cc
Grade Kliiber security gear-oil synthetic 100

FUEL CAPACITY
Type Super (also unleaded)
Lubrication 1:50 Klitber security motor oil 2T sport

1:100 Kliiber security motor oil 2T synthetic
WARNING
Never mix mineral oil with synthetic oil, never fuel when the motor is running, never smoke whilst re-fuelling.

THE IGNITION ROTOR NUT ON THE CRANKSHAFT HAS A LEFT HAND THREAD

www.maicowerk.com mm mmgﬁs Courtesy of www.franklins.biz



1986 MAICO Owners Manual

I. TECHNICAL DATA (continued)

GM250 and GME250

ENGINE

Type

System

Displacement
Bore/Stroke
Performance (kW/PS)
Max. Torque
Compression ratio
Combustion space
X-distance

IGNITION
System

Ignition advance
Spark plug
Rotor

PISTON DIAMETER LIST

Standard
1* oversize

DRIVE

Clutch

Primary reduction ratio
1% Gear

2" Gear

3" Gear

4™ Gear

5" Gear

Secondary reduction ratio
Chain

CARBURETTOR
Type

Main jet

Needle jet

Idle air jet

Jet needle/position
Air screw opening
Slide

www.maicowerk.com

GM250

2-stroke liquid cooled
Reed valve

247 cc

67/70

36 /49 @8000

40 @7400

14.7:1

20.5 ccm

0.5 mm

Motoplat pointless ignition

0.4 mm btdc
NGK B9YES (BI10ES)
Inboard rotor

66.97 EDV-No. 8370
67.37 EDV-No. 8373

GME250

SEM/Motoplat
pointless ignition
2.0 mm btdc

External rotor

5 sintered, 2 organic outer plates, 6 inner plates

2.567 (67/26)
1.875 (30/16)
1.555 (28/18)
1.300 (26/20)
1.090 (24/22)
0.916 (22/24)
4.000 (52/13)
5/8” x 1/4” 116 links

Bing 54/380/121
195

280-2

65

6D2/M

05-1

2103

OPFERMAN MOTORS

2.285 (32/14)
1.705 (29/17)

3.250 (52/16)
114 links

Bing 54/380/121
135

278-2

65

6D2/M

1

2103

Courtesy of www.franklins.biz



1986 MAICO Owners Manual

I. TECHNICAL DATA (continued)

OIL CAPACITY GM250 GME250

Gearbox 750 cc
Grade Kliiber security gear-oil Grade
synthetic 100
FUEL CAPACITY
Type Super (also unleaded) Type
Lubrication 1:50 Kliber security motor oil 2T sport
1:100 Kltber security motor oil 2T synthetic
WARNING
Never mix mineral oil with synthetic oil, never fuel when the motor is running, never smoke whilst re-fuelling.

THE IGNITION ROTOR NUT ON THE CRANKSHAFT HAS A LEFT HAND THREAD

www.maicowerk.com mm mmgﬁs Courtesy of www.franklins.biz



1986 MAICO Owners Manual

I. TECHNICAL DATA (continued)

GM/GME 250 and 500 (all models)

CHASSIS
Overall length
Overall width
Overall height
Seat height
Ground clearance
Fuel tank capacity
Weight

FRAME
Construction

Castor angle
Castor
Wheelbase

TELESCOPIC FORK
Telescopic

Spring

Suspension travel, front
Air support

REAR SUSPENSION
Construction

Shock absorber

Length

Travel

Rebound and compression damping

Spring load

Suspension travel

BRAKES
Front

Rear
TYRES

Front
Rear

www.maicowerk.com

2145 - 2175 mm

850 mm

1235 mm

960 mm

386 mm

8.7 litre (GME air cooled 10.2 litre)
98 kg (250), 102 kg (500)

Rigid chrome moly single tube frame with
double yoke trussing tube.

63°

121 mm

1480 mm

Maico 42mm diameter
3.6 N/mm

305 mm

0-04at

Aluminium swinging fork made from rectangular
pressed, high resistant profile. Afterwards
tempered.

Ohlins

440 mm

116 mm

Adjustable wheel at the end of the damper shaft /
Adjustable wheel at the reservoir.

Continuously controllable.

350 mm

Hydraulic disc brake 235 diameter carbon steel.
Hydraulic ratio @ 38 : @ 11
Hydraulic disc brake 235 diameter carbon steel.
Hydraulic ratio @ 38 : © 16

3.00x 217
4.10 x 187 (250) 5.10 x 18 (500)

Courtesy of www.franklins.biz
OPFERMAN MOTORS



1986 MAICO Owners Manual

I. TECHNICAL DATA (continued)

FLUID CAPACITY
Telescopic fork 560 cc Kliber security fork fluid 5-20 sport

Brake system Front About 40cc Kliiber security brake fluid DOT4
About 35cc Kliiber security brake fluid DOT4
In case of higher temperatures: Kliiber security
brake fluid DOTS

Brake system Rear

THE IGNITION ROTOR NUT ON THE CRANKSHAFT HAS A LEFT HAND THREAD

Courtesy of www.franklins.biz

www.maicowerk.com ORPEERIMAN MOTORS



1986 MAICO Owners Manual

II. TIGHTENING TORQUES

SCREW AND NUT TORQUES (engine cold)

Nut for primary sprocket on crankshaft M20 x 1 105 Nm
Nut for clutch body Ml6x 1 50 Nm
Clutch pressure screws M6 8 Nm
Nut for ignition system MI2x 1 70 Nm
Bolt for cylinder head M10 25 Nm
Nut for cylinder head M8 25 Nm
Bolt for cylinder base M8 20 Nm
Nut for cylinder base - 500 MI10 20 - 25 Nm
Nut for cylinder base - 250 M8 20 - 25 Nm
Guide screw (pin) Ml14x 1.5 30 Nm
Oil drain screw (pin) Mli4x 1.5 30 Nm
Engine housing and cover screws (not applied to right side cover) M6 9 Nm
Cover for ignition M6 3 Nm
Fixing screw for ignition system M5 5 Nm
Engine mounting screws M8 25 Nm
Screws for cylinder head support M8 25 Nm
Front wheel axle Ml6x 1.5 30 Nm
Swing axle Ml14x 1.5 30 Nm
Rear wheel axle M20x 1.5 90 Nm
Hex screw for fixing of damper tube MiI8x 1 20 Nm
Hex screw for steering tube M27 x 1 No backlash
Clamp screws for telescopic fork:

upper crosshead M10 45 Nm
lower crosshead M8 20 Nm
Clamp screw for front axle M6 9 Nm
Calliper support rear M6 9 Nm
Pan head screw for protector clamping M6 9 Nm
Twin Link system MI12 70 Nm
Calliper clamping M8 25 Nm
Brake disc clamping M6 12 Nm
Sheet metal screw for protector clamping B5.5 I Nm

THE IGNITION ROTOR NUT ON THE CRANKSHAFT HAS A LEFT HAND THREAD

www.maicowerk.com mm mmﬁs Courtesy of www.franklins.biz



1986 MAICO Owners Manual

III. MAINTENANCE SCHEDULE

Engine After 0.5 — 1 hours Before every race Before every 3" race
testing time (approx. 60 miles) (approx. 180 miles)

Gear oil change Check oil level change

Air filter clean/oil, check fitting

Spark plug Check gap and condition, clean/reset/replace as necessary

Piston Check, examine rings for
free movement

Engine mounting screws | Check, tighten if required

Coolant Check, top up if required
Reeds Check for cracks

Ignition advance Check

Inlet manifold and airbox | Check for leaks
boot

Carburettor Clean if necessary

Exhaust Look for easy movement
of the slide valve, check
diaphragm for cracks

Chassis After 0.5 — 1 hours Before every race Before every 3" race
testing time (approx. 60 miles) (approx. 180 miles)

Steering head bearing Check, tighten if required

Cables Lubricate Lubricate, check for
damage and free
movement

Clutch free play Check, adjust as necessary

Brake pads Check wear

Rear suspension linkage | Lubricate the three grease nipples Dismantle, clean and
grease.

Spokes Check, tighten if required

Silencer Repack if required.

Tank fuel filter Clean if necessary.

Drive chain Check, tighten or replace as necessary.

Sprockets Replace as necessary.

Fork oil Change
Fork seals Check

www.maicowerk.com mm mmﬁs Courtesy of www.franklins.biz



1986 MAICO Owners Manual

IV. EXECUTION OF MAINTENANCE WORKS

GEAR OIL - CHECK

Pull motorbike vertical on both wheels. Unscrew the white plastic screw, situated in the clutch cover. The oil
level is correct when the oil is just about coming out of the hole. N.B: Oil level has to be checked with engine
hand warm. Don't tilt the motorcycle prior to checking the oil level, because a wrong result in measuring might
occur.

GEAR OIL - CHANGE

Remove oil filler screw in the clutch cover (Allen screw 10mm) and oil draining screw (right-hand screw seen
in driving direction). Drain oil completely. Check the oil drain magnet for metallic particles and screw it in (do
not forget the sealing ring), fill oil slowly in order to avoid overfilling, re-install oil filler screw.

N.B: An oil change has to be executed with hand-warm engine.

AIR FILTER:
Was h out in fuel, wring out or dry with compressed air, oil it. Grease head-sided sealing surface freely.
IMPORTANT: The air filter must never be dry. Ensure proper fit.

PISTON RINGS:
The pistons rings have to turn freely in the notch and may only have limited free play.

COOLING WATER:

The cooling system is freeze protected down to — 10°C. If necessary, add anti- freeze.

IMPORTANT: Every time before starting the motorbike, check the coolant level. This level always must reach
slightly beyond the filler neck. If necessary refill.

IGNITION:
Adjustment of ignition:

Use a gauge to correctly adjust the ignition advance. The gauge has to be turned into the spark plug thread by
using a gauge holder at first. Then the crankshaft is turned back anti-clockwise by 45 °. Upon turning the
crankshaft clockwise, the adjustment mark of rotor and stator has to align with the corresponding values. In
order to increase the ignition advance turn the stator against the engine's running direction. When all the screws
are fixed, the ignition advance has to be measured again, as by fixing the screws it might have moved.

REMARK: Under difficult circumstances (high outer temperatures, sand, etc.) we recommend the use of NGKB
10 ES spark plugs.

www.maicowerk.com OPFERMAN MOTORS Couresy of wwwrankine bi



1986 MAICO Owners Manual

V. SUSPENSION ADJUSTMENT

TELESCOPIC FORK:
The fork oil:

The viscosity of the fork oil has to be varied to suit the corresponding ambient
temperature.

Therefore we recommend the following settings::

-10°C to + 10°C +10°C to +20°C Over + 20°C

SAE 5W SAE 7.5W SAE 10W

By using the newly developed Kiluber fork 0il5-20 sport, changing the oil for different
temperatures is not necessary as this fluid works well over all these temperatures.

Air pressure and the oil volume should be set to meet individual body weight and travel
requirements.

The oil volume can be changed by 20 mm to upper and lower reference point, the air

pressure by 0.2 at (min. air pressure 0.0 atmospheres, max. alr pressure 0.4
atmospheres).

Telescopic fork characteristics:
normal fork: oil quantity normal, air pressure 0 — 0.2 at.

hard fork: (for sand, big jumps, heavy rider, etc.) oil quantity higher, air pressure up to
0.4 at. lift up spring pretension.

soft fork: oil quantity lower, air pressure 0 at.

www.maicowerk.com mm mmgﬁs Courtesy of www.franklins.biz



1986 MAICO Owners Manual

V. SUSPENSION ADJUSTMENT (continued)
REAR WHEEL SUSPENSION:
The right spring tension:

1. Put motorcycle upon a base with the rear wheel hanging free in the alr.
2. Measure the distance between wheel axle and the seat mount bolt.

3. Take motorbike off the stand.
4. Driver has to sit on the motorbike as normal .
5. Measure dlstance agaln.
For correct spring pretension this measurement has to be about 90 to 100 mm lower

than during the previous measurement. If this measurement is lower, lessen the spring
pretension. If this measure higher increase the spring pretension.

THE RIGHT REBOUND:

6. Turn the adjustment wheel by hand to the right until you come to a stop.
7. Now turn 10 clickers to the left. This is the right rebound. On different tracks the

rebound can be varied between + and — 2 to 3 clickers.
THE RIGHT COMPRESSION: (adjustment at the leading wheel of the reservoir).

8. Adjustment wheel has to be turned to the left. This is the right compression.

During different tracks the pressure rebound can be varied up to + and - 4
clickers.

www.maicowerk.com mm mmgﬁs Courtesy of www.franklins.biz



1986 MAICO Owners Manual

VI. ENGINE PARTS

42N
2153/215b

n

www.maicowerk.com OPFERMAN MOTORS Gouresy ofwunirankine o



VI. ENGINE PARTS (continued)

Bila
Nr.

EDV-Nr,

129440
1279436
101977
129443
129439
101995
101994
118959
119009
118960
119008
108568
118761
101989
101988
101793
108008
101536
101690
101997
108009
108010
101569
100895
100410
100408
10D409
101985
100263
101536
D772
101780
101545
101541
101539
101519
108011
108012
101510
101571
108025
108031
101529
101711
101865
108014
129508
108175
101866
108016
108569
119015
104089
119038
104086
104088
108664
108665
108666
103795
100426
103469
100425

Bezeichnung
Description

Kurbelgehsuse rechis
Engine Case right
Kurbelgehiuse rechis
Engine Case right
Innencing
Inner ring
Kurbelgeh3use links
Engine case, left
Kurbelgehduse links
Engine case left
Befestigungabuchse
Fixing bush
Schwingenachsbuchse
Oscillant bush
Cehliusedichtung
Engine case gasket
Gehfusedichtung
Engine case gasket
Kupplungsdeckel
Clutch cover
Kupplungsdeckel
Cluteh cover
Limadeckel
Ignition case cover
Deckeldichtung
Clutch case qasket
Deckeldichtung rechts
Ignition csse gasket, right
Lagerhaltebloch KW
Bearing cover plate
Senkaschraube M 5 x 8 DIN 955
Countersunk acrew
Lagerhalieblech HW
Bearing cover plate
Iylinderschraube M & x 25 DIN B4
Cylinder screw
Sicherungsmutter M & DIN 980
Securing nut
Innenring
Inner eing
Anlaufblech fir Sperrzahnkérper
Washer
Sicherungsblech
Flat washer
Sechskantschraube M & x 20 DIK 933
Hexaqgon screw
MagnetverschluBschraube
Hagneto screm cap
Dichtring A 14 x 18 DIN 933
Seal ring
VerschluBschraube M 20 x 1,5 DIN 910
Screw cap
Flachdichtring A 20 x 2& DIN 7603
Seal ring
Einschraubstutzen
Breather
Entliftungsschlauch
Broather tube
Zylinderschraube M 6 x 25 DIN BY
Cylinder screw
Stiftschraube M 8 x 25 DIN 835
Stud
Stiftschravbe M 10 x 30
Stud
Iylinderschraube AM 6 x
Cylinder screw
Iylinderschraube AM 6 x
Cylinder screw
Iylinderschraube AM 6 x
Cylinder screw
Iylinderschraube 8M 6 x
Cylinder screw
Schutzbigel
Bracket
Distanzhiilee
Spacer bush
Federring B & DIN 128
Spring ring
Sechskantschraube M 6
Hexagon screw
illeitblech
0il guide plate
Blleitblech
0il guide plate
Iylinderschraube AM 5 x 10
Cylinder screw
Federscheibe 8 5 DIN 137
Spring washer
Wellendichtring AS 12 x 22
Seal ring
Federstift-Rickholfeder
Spring pin return spring
Iylinderschraube M g x 10 DIN B&
Cylinder screw
Dichtring
Seal rin
Hellendichtring
Sealing ring
Anschlagblech
Stop plate
Kurbelwelle vollst.
Crankshaft cosplete
Kurbelwelle vollst.
Crankshalft complete
Kurbelwelle im Austausch
Crankshaft in exchang
Kurbelwelle im Austausch
Crankshaft in exchange
Pleuelreparatursatz
Connecting rod repair kit
Pleuelreparatursatz
Connecting rod repair kit
Nagellager 0-2
Needle bearing
N llager 2-4

dle bearing
Nadellager &-6
Needle bearing
Iylinderrollenlager KU 205 C 3
Cylinder roller bearing
Iylinderrollenlager NU 305 C 3
Cylinder roller bearing
Mellendichtring 25 x 52 x 9
Radial sealing rin
Rillenkugellager 6)0) C 3 DIN 625
Ball bearing

DIN 835

80 DIN 84
50 DIN 8&
&0 DIN Ba

75 DIN BL

www.maicowerk.com

EDV-Nr.

Typ 367

Typ 368
GM 230 G 50

G 500 100547

. 108260

5 108290
106305
108571
118800
118802
108370
108372
108373
108374
108375
108376
106813
106815
106816
106817
106818
106819
100523
106184
106187
102067
106189
106191
106814
106820
106821
106822
106823
106824
100536
108371
100535
129485
129518
129487
129521
129520

108298
106796
106757
106798
106799
101877
118968
115023
108575
119025
loszzz
108223
1082238
107462
107463
107264
101635
101510
108576
101564
118804
118859
100407
118964

Bezeichnung
Description

Wellendichtring 32 x 52 x 7/9
Redialsealing ring
Innenring 25 x 31,45 x 17.5
Ianer ring
Innenring 2% x 31,45 x 13
lnner ring
Sicherungsring 52 x 2 DIN 472
Securing ring
Hutter auf KW
Nut on crankshaft
Zahnrad ouf KW
Crankshaft sprocket
Zahnrad auf KW
Crankshaft sprocket
Kolben koepl. @ 66,97
Piston
Kolben 67,17
Pistaon
Kolben 67,37

67,57

67,77

Piston

Kolben
67,97
86,44

kompl. @
kompl.

kompl.
Piston
Kolben
Piston
Kolben
Piston
Kolben
Piston
Kolben
Piston
Kolben
Piston
Kolben
Piston
Kolben
Fiston
Kolben
Piaton
Kolbenring @
Piston ring
Kolbenring O
Piston ring
Kolbenring @
Piston ring
Kolbenring @
Piston ring
Kolbenring D
Piston ring
Kolbencing B
Piston ring
Kolbenring P
Pisten ring
Kolbenring B
Pisten ring
Kolbencing B
Piston ring
Kolbenring @
Piston cing
Kolbencing B
Piston ring
Kolbenring O
Piston ring
Springring
Cirelip
Kolbenbolzen
Wrist pin
Kolbenbolzen
Wrist pin
Zylinder vollst.

Cylinder complete

Zylinder vollst.

Cylinder complete

Zylinder vollst. im Austausch
Cylinder complete in exch nge
Zylinder vollst. im Austausch
Cylinder complete in exchange
Zylinderbuchse

Cylinder bush

kompl.
kompl.
kompl.

kompl. 86,68

kompl. 86,84

kampl. 87,04

kampl. 87,24

kompl. B 87,44

67,00
£7,20
67,40
67,60
&7,80
&8,00
86,50
86,70
86,90
87,20
a7,30
87,50

18 x 13 x 50

Dekoventi]l komplett
Decompression valve complete
Membrane vellst.

Reed valve complete
MembrankBrper

Reed valve

Membranzunge

Reed valve tongue
Anschlagzunge

Reed valve stopf tongue
Linsenschraube M 3 x 8 7 4
Oval head screw
Zylinderkopf

Cylinder head
Iylinderkopf

Cylinder head
Zylinderkopfdichtung
Cylinder head gasket
Iylinderkopfdichtung
Cylinder head gasket
ZylinderfuBdichtung 0,3
Cylinder base gasket
Iylinderfuldichtung 0,5
Cylinder base gasket
Iylinderfuldichtung 0,7
Cylinder base gaskel
ZylinderfuBdiehtung 0,3
Cylinder base gasket
IylinderfuBdichtung 0.5
Cylinder bese gasket
IylinderfuBdichtung 0,7
Cylinder base gaskel
Innensechskantschraube M 6 x 25
Inner hexagon screw

Federcing B & DIN 128

Spring ring

Stiftachraube

Stud

Sechskantschraube M & x 10
Hexagon screw

Flanschnutter M 8

Flange nut

Flanschnutter H 10

Flange nut

Flachdichtring A 6 x 10

Seal ring

Ansaugstutzen

Intake flange

DIN 7985

mn dick
dick
dick

dick

dick

me dick

Typ 368
GH 500

Typ 367
GH 250

1 1
1 -
1

Courtesy of www.franklins.biz



VI. ENGINE PARTS (continued)

Bild EDV-Nr.
Nr.

84 106810
85 108691
86  11880%
87 108274
88 101416
B89 118801
0 118806
91 108096
9z 108102
3 118803
95 108077
95 101420
26 1082746
97  10073é
98 106277
118969
129396
108082
129161
129450
10aoas
118966
108071
lpgz7e
108091
losoe?
108089
108072
108092
108279
108203
118971
108079
lose3e
lo8g19
118973
108310
118974
108313
118972
108233
108312
108235
108253
logéza
108626
118979
108311
108640
118977
119036
118976
119037
118978
108243
118644
119034
106305

108247
119035
108250
108251
108252
108253
101879

www.maicowerk.com

Bezeichaung
Description

Ansaugdichtung

Intake gasket

Zlindkerze NGK 89 ES
Spurk plug
Kupplungskorb vollst.
Clutch housing complete
Kupplungskorb

Clutch housing

Senkniet 6 x 22 DIN 661
Countersunk rivet
Kupplungszahnrad

Clutch pinion
Kupplungskorb vollst.
Clutch housing complete
Kupplungskorb

Cluteh housing
Dimpfereleaent

Rubber cushion
Kupplungszahnrad

Clutch pinion
Abdeckblech

Cover plate

Senkniet 6 x 30 DIN 661
Countersunk rivet
Innenring
In ring
MNadelkranz
Needle cage
Distanzscheibe
Spacer bush
Distanzscheibe
Spacer bush

LanellenkBrper
Clutch Sody
AuBenlamelle Sinter
Outer disc
RuBenlamelle

Outer disc
Innenlamelle

Inner disc
Druckplatte
Fressure plate

Pressure bolt
Feder
Spring
Sechskantmutter B M 16 x 1 DIN 439
Hexagan nut
Nadelrolle
Needle roller
Kugellager
Ball bearing
Druckstange
Pressure rod
Scheibe P 18
Wosher
Sicherungsscheibe
Securing washer
Kupplungshebe 1
Clutch lever
Kupplunga-Rickhol Feder
Cluteh return spring
Cetriebehauptwelle (H)
Main shsft
Nadelkranz K 22 x. 26 x 10
Needle cage

Gang HW (X}
2nd gear on maln shafl
Scheibe 22 x 28 x 1
Washer
Rod 3. Gang HW (H}
3rd gear on main shaft
Scheibe 21,5 x 31,5 x 1
Washer
Rad 4. Gang HW (M)
4th gear on main shaft
Nadelkranz K 2% x 29 x 13
Needle cage
Red 5. Cang HW (W)
5th gear on main shaft
Sprengring SW 21
Cirelip
Innenring
Inner rin
Sicherungscing A 21 x 1,2 DIN 471
Securing ring
PeBscheibe PS 18 x 25 x 1 DIN %88
Washer
Antriebswelle (H}
Dutput shaft
MNadelkranz K 22 x 26 x 13
Needle cage
Rad 1. Gang AW (H}
lst gear on output shaft
Seheibe 18 x 24 x 1
HWasher
Rad Z. Gang AW (X)
Znd gear on oulput shaft
Rad 3. Gang AM (H)
3rd gear on output shaft
0-Ring 25,07 x 2,62
D-ring sesl
Rad 4. Gang AW (H}
4th gear on output shaft
Wellendichtring R 38 x 46 x B UEN
Ring
Rad 5. Gang AW (H)
5th gear on output shaft
Anlaufacheibe 18 x 27 x 1
Thrust washer
Anlaufscheibe 18 x 27 x 0,8
Ihrust washer
Rillenkugellager 3205 C3 DIN 628
Ball bearing
Sicherungsring J 52 x 2 DIN 472
Securing ring

AuBenring mit Nadelkranz RNAD 1Bx26x13
Needle cage

Distanzrohr auf AW

Spacer tube on output shaft
Kettenrad 2 13

Sprockat

Kettenrad 2 14

Sprocket

Kettenrad 2 15

Sprocket

Kettenrad & 16

Sprocket

Sicherungscing A 2Z5x1,2 DIN a7l
Securing ring

OFPFERMAN MOTORS

Typ 367
BM 250

2
1
1

Typ 368
GM 500

z
1

EDV-Nr.

10Bl26
108266
108185
106588
106589
106590
101569
101510
llg9al
118982
108194
119067
119055
10la38
101s21
108195
119031
118983
108199
118580
1254844
129845
125246
108204
100410
108205
108206
108207
119032
101404
101823
108209
10143%
losgo?
106089
108808
lo8lé4
101874
103867
108145
100656
119033
108266
103723
108247
108171
108172
108173
108174
101427
108235
108176
108268
108160
108289
108270
108177
107599
119125
103600
109129
101881
101123
101830
101731

1986 MAICO Owners Manual

Bezeithnung

Tyn 367 Typ 368
Deseription

GM 250 GK 300

Rillenkugellager 6204 2 C 3 DIN 625 1 1
Ball bearing

Nadelkranz K 18 x 22 x 10 1 1
Needle cage

Fubschalthebel komplett

Gear change lever complete
Flachkopfschraube

Flat head screw

Schenikelfeder

Spring

Gummipedal

Rubber pedal

Sechskantschraube M & x 20 DIN 933
Hexagon screm

Federring B 6 DIN 128

Spring ring

Schaltwalze mit Einpressdorn
Shifting drus

Schaltwalze .

Snifting drum

Einpressdorn

Stud

Schaltsegment

Shift shaft segment

PaBscheibe 10 x 15 x 1 DIK 988
Mazher

Sicherungsring A 12 x 1 DIN 571
Securlng ring

Pafscheibe 12 x 18 x 1 DIN 988
Washer

Riickhol feder

Return spring

Hitnehaer

Shifting crank

Sehaltnocken

Shifting com

Scheibe

Washer

Druckfeder

Prossure spring
Schaltgabelachse

Shift fork spindle

Schaltgabel AW

Shifting fork

Schaltgabel WW

Shifting fork

Ransterschraube

Pin

Dichtring A 14 x 18 DIN 7603
Sealing ring

Druckfeder

Pressure spring

Rasterstift

Pin

Scholtnockenleitblech

Shifting com cover plate
Anschlagblech

Stop plate

Senkschraube M 6 x 10 DIN 963
Countersunk screw

Senkschraube M & x 80 DIN 943
Countersunk screw
Sicherungsblech

Securing plate

Zylinderschraube M 6 x 10 DIN B4
Cylinder sccew

Kickstarter komplett
Kickstarter lever complete
Schejbe 12,5% x 24,1 x 1,3
Washer

Kickstarterhebel leer
Kickstarter lever only
Kickstartergelenkstick
Kickstarter joint

Kugel B 7 DIN 5401

Ball

Druckfeder fir Kickstarter
Pressure spring for kickstarter
Schurniersehraube

Screw

Guamitritt

Rubber pedal

Zwischenrad f. Kickstarterantrieb
Idle gear on kickstarter
Madelkranr K 18 x 22 x 10
Necdle cage

Scheibe 1. Gang

Washer 15t gear
Kickstarterwelle

Kickstarter shaft
Sperrzahnkérper

Ratchet gear

Druckfeder fur Spercrkdrpec
Pressure spring for kickstarter gear
Federteller

Springcup
Kickstarterriickhol feder
Kickstarter return sprin
Sicherungsring A 16 x 1 gtu a7l
Securing ring

Sicherungsring A 21 = 1,2 DIN a7l
Securing ring

Anlaufscheibe

Thrust washer

Sieherungsring A 18 x 1,2 DIN 471
Securing ring

Lagerbuchse

Bearing bush

Zahnrad ouf Kickstarterwelle m. Lagerb.
Ratehet gear on kickstarter complete
Zahnead sufl Kickstarterwelle
Rstchet gear on kickstarter
Lagerbuchse

Bearing bush

Ziindanlage kompl. ohne Zlundspule
Ignitien system cpl. without eoil
Iindanlage kompl.

Ignition system cpl.

Ziindspule

Ignition coil

Zindspule

Ignition coil

Scheibenfeder 3 x 3,7 DIN 6688

Spring washer

Hutter fir Magnetzinder

Magneto nut

Innensechakantschraube M 5 x 16 DIN 912
Inner hexagon screw

Seheibe B 5,3 DIN 125

Washer

Courtesy of www.franklins.biz



VI. ENGINE PARTS (continued) 1986 MAICO Owners Manual

EDU-Nr. Bezeichnung Typ 367 Typ 368
Description GM 250 GM 500

101567 Sechskantschraube M & x 16 DIN 933 2 2
Hexagon screw

101732 Scheibe B 6,4 DIN 125 & [
Wagher

101690  Sicherungsmubttar NM & DIN %80
Securing nut

10868% Kerzenstecker NGK
Spark plug socket

103530 Kabeldurehfiihrung
Cable slseve

103576 Steckhilse 6,3 = 1
Connector

103595 Steckhiilse 9,5 - &
Connector

103598 Isolierhilse schaal
Connecker howsing thin

10359 ¥ Isolierhiilse breit
Connector housing wide

100589  Zdndkabel
Ignition cable

118984 Vergeser kompl. BING 5&/3B/121
Carburetor complete

119030 Vergaser kompl. BING 54/40/113
Carburetor complete

100683  Schlauchklemme
Clamp

100449 Tellerfeder
Cupspring

101542 Iylinderschraube AM & x 55 DIN B4
Cylinder screw

101550 Zylinderschraube AM & x 30 DIN
Cylinder screw

118138 Starteinrichtung komplett
Starter complete

108600 Winkelstutzen
Link atuwd

108601 O - Ring 17 x 2
0 - ring seal

101633 Innensechskantschraube M 6 = 20 DIN 512
Inner hexagon screw

108598 AnschlubBstutzen
Intoke flange

108669 Punpenraduslle
Water pump shaft

10AE1S Rillenkugellager 12 = 21 x
Ball bearlng

101865 Wellendichtring AS 12 = 22
Sealing ring

108596 Wasserpumpencad
Sprocket for water pump

101761 Scheibe A 5,3 DIN 8021
washer

108605 Innensechskantschraube M 5 10 DIN 812
Inner hexagon sScrew

108597 Pumpendeckeldichtung
Gasket for water pump

10B598 Wasserpumpendeckel
Water pump COver

101421 Pafischeibe 18 x 12 x 1
Washer

129546 Fiihrungsbuchse
Guiding bush

12949%& Dichtung Fir ALS
Gasket for ALS

129494 fwischenstick fir AL3
Adapter for ALS

118888 Innensechskantschraube M 6 x 16
inner Hexagon Screw

129497 Schieber geachw.
Slide welded

101747 Scheibe 8,4 x 1,5 x 1,5 DIN L33
Washer

129493 Isolierscheibe
Isolating screw

119489 Rellmembrane
Roll membrane

129491 Federteller
Spring pocket

129492 Flanschautter H &
Flange nut

129490 Druckfeder
Tension spring

129488  Membrandeckel
Membrane cover

101565  Sechskantschraube M 6 x 12
Hexagon screw

101712 Federscheibe
Spring disc

129552 Stiftschraube
Stud

119130 Modul Motoplat
Modul Meteplat

119177 Kleiner Dichtungssatz GM 230
Smal gasket set
119179 Kleiner Dichtunpssstz GM 500
Smal gasket set
119178 GroBer Dichtungssatz GM 250
Main gasket set
1191860 GropfBer Dichtungssatz GM 500
Main gasket set
129563 pichtungssatz Auslafisystem GM Star 250 1
Basket set exhaust system

www.maicowerk.com OPFERMAN MOTORS Couresy of wwwrankine bi



1986 MAICO Owners Manual

9L OV

+€0  1£0/050 120

5
o
==
&
<
=
QO
£
Z
e
Q
Z
=

VIl

6

Z

Jaquinuiing

0 6i0 SZ0 920

ZL0 8TO+LZ0 910 80

0

Z0

0

8C0+LC0

xX0q 1p29, auibuj

(4 40)

9¢0  6%0

Courtesy of www.franklins.biz
OPFERMAN MOTORS

www.maicowerk.com



VIII. CARBURETTOR PARTS

www.maicowerk.com

EOV=Nr.

118984
119030
10062%
108326
105302
106351
100626
105325
105326
105327
106907
106358
105325
100643
108130
100631
100632
105331
105332
100650
NO06AT
100648
1DDELT
100651
100638
100640
103333
103331
106913
100836
N6 37
119135
119136
119137
119138
119139
105338

1053463

OFPFERMAN MOTORS

Typ 367

Bazmbchnung a si0

Cemcription

Vergesar komwpl. BING 54/38/121 L
tor cpl.
kompl. BING SL/G0/913 -
or cpl.
{gewinschte GrbBla sngeben)

ZerstBuber Nr. 5
Veporizer
Wacelcooe ( te Grobe
Hasdle Jet
o scal "6D2*
Needls
Li sufdOss (gewlnechtm GriSs angmban}?
Filot )=t
Luftreg mrungaschraute &, Oichtring 1
Alr scjusting screw
Dichtring
Seallng Ting
Gasmchisber *2103°

Llide
Dhsanstock
Jet body
Ddsenstock
Jst body
GleohOlew
Flltar scresn
HWalteplitichen
Mesdle clip
FOhrungeatlck

Spring gulas
Stullschraube F. Gasschisber
Slide adjusting screw
Fedar fOr Gtsl)achrasubs
Spring for Jjusting screw
Feger fOr Gasachlebar
Spring for sliae
Ceckelpluttis
Caver plata
Dichtring fiir Dsckelplatis
Gasket for cover plets
fefastigungaschrsuble

Screw
Stellechraube

Adjusting scTes

° HWutter ror Gtellschrevbe

Nut
GusmitOlle
Aubiber shast
Schulmm

Float

Etift fOr Scheimsar

Fleat pin

Schwimesrnadel

Flost needle

Fagsrbigel fOr Schuwisssrnedel
Clip

Sphuimmarkspps

Fiast bowl

Dichtung

Gasket

Fardmrblgel

c1ip

Gtartkolhen

Choke piston

Feoar

Spriny

Startgenbuss

Choks housing

Gusmikeppe

Rubber cap

Zugknopl

Pull button

Schleuch

Hai
SlebhOise FOr Lesrisurcdss
Filter scruan for pllot

Typ 368 -
GH 500

Courtesy of www.franklins.biz



1986 MAICO Owners Manual

IX. CHASSIS AND FRAME PARTS

738} :
ﬁg@vﬁ,
N —

pe
D

—

L

GM 500 Type-368/86

0
@
=
~
o
L]
g
’—
2
~
=
(&)

Courtesy of www.franklins.biz

www.maicowerk.com OPFERMAN MOTORS



1986 MAICO Owners Manual
IX. CHASSIS AND FRAME PARTS (continued)

www.maicowerk.com OPEERMAN MOTORS Courtesy of www.ranklins.biz



1986 MAICO Owners Manual

IX. CHASSIS AND FRAME PARTS (continued)

B1lo COV-hr.
.

12938
129277
129279
129278
118821
129280
118822
129281
106436
101571
101510
106439
1064640
129290
116814
118815
118818
118819
118820
118823
118826
116847
106448
1DELLS
106450
1186829
118832
118830
106657
118831
108303
118816
11a8z8
106428
108429
106431
102184
100277
106LES
129370
118817
118834
106457
119165
119167
119166
1016469
101311
107488
107490
107674
101512
103270
101668
10647k
106479
101618
106806
106642
101693
106478

Arreichnung
Description L)

Ruhman

Frame

Telegabel komplatt

Telescopic Forc complets

Gubelholm komplutt rechis

Fork leg complete right

Gabmlhols komplett links

Fork leg complete laft

Gleitronr mit Buc + Techte

Fork sllger with bush, rignt

Gleitrohr mit Buchas, links

Fork slioer with bush, laft

Glettronr lesr.rechts

Fork sliger only, right

Glsitronr lesr, links

Fork slioer only, left

FOnrungsouchss

Guige bush

5 antechraube M & = 30 DIN 931
on screw

JFmaerring 8 6 DIN 128

Spring ring
Gtangendlchitung
Gtealing ring for Tork
Sprengring 68 55 = 1,5
Cizclip
annlulo

ifold

verschlulkappe

Cover 1id

0-Ring 36,17 = 2,62

D-Ring

Bicherungaring 68 &3

Securing ring

Zylinderschraube N 5 x 8 0N 84
Cylinder mcrew

Flschdichtring A 5 x 7,5 DIN 7603
Sesling ring

DEmpferrohr

Dempe tube

Holbenaufnahee

Platon holder

DEmpferkolben

Domper platon

Scheihm 23,9 x 28,2 = 0,9

r
Sprangring S 2&
Circlip
Kolpenring
Pistan ring
ventileite
Valve ssat
ventil

Valve
Ventileinsstiz
Valve in t
Sicherungering 37 x 1,5
Gecuring ring
Dimpferrunridlas
Bush for csmper tube
Flechoichtring A 98 = 27
Gealing ring
Schraube FOr DAspfar
Bersw for demper
Gegenachiagfader
Counter spring
Sprangring 58 38
Circlip
verschluBstopfen, vollat
Plug complete
verschiulistopfen
Plug
Luftventil komplekt
valve complets
prentring A B x 11,3
ssaling ring
prszisions-0-Aing 29,74 = 3,53
D-ring
Stanorohr
Mein tube
Buchae
Bush
Gabelfader
Fork mpring
Sicherungaring 37 x 1,5 BIN &72
Sacuring ring
Quernsupt untan, komplett
Lower cross haad cosglate
Querhesupt unten
Lowsr cross hesd
Etsuarrohr
ingy tube
hakentaschreuds
Inner hasagon sScrew
Federring 8 B DM 128
Spring ring
Bprengring 54 27
Cirelip
Hunstetoffetopfen
Plastic plug
Qu rhaupt coen
cross hesd
r:dsrrlnu B 10 DIN 128
Bpring ring
Innenmechakantschraube
Inner haxsgon ECFew
[nnensschekantschraube
hExegon BCrEW
rkopfeutter
ing head nut
Lenkerk.enmsthok unten
Lower handle bar clasp
Sechokentechrsubs M 10 = 55 DIN 533
WexEgon BCTEM
Guamipuffer
Rubber buffer
Ben nl
e
Sichr ul\ullul‘.ll‘ NN 10 o:u 380
Becuring nut
Lenkerk]essstlck aben
Upper handle bar clewp

M B x &S DINTIZ

Typ 367
250

1

3

NN N R oW RN

m oW

moN oW N

Typ 368
GM 500

NoOmoOR oMM MM RN N NN e

EDU=Nr.

101629
103257
103296
106480
129349
118844
118842
118843
101734
101692
118845
118846
118849
118848
118849
118850
107850
107968
11905%
101737
108175
118852
118853
101735
118854
118853
118856
118857
118859
118858
108804
101736
118866
101600
108516
108493
108516
108515
101580
101732
101630
101937

115079
103932
101930
118862
118864
108513
118863
129551
108657
101570
107750
102708
129562
101570
101732
105029
RRLIRLY

Tyve 367

Bezslchnung
GM 250

Description

Innensschakantachraube MBx30 DIN 6912 &
Inner haxagon screu
regelrollenlager 2
Roller bearing
Nilosring H
Nilom ring
Apgeckschals
Cover plate
Hinterrsdschuings
Rear wherl swing ars
Wettanspenner
Chneir tensioner
Dackul
Covar
ﬁ-nmnnurt Ha x 65
Thread
low B ‘8,4 DIN W25

[

Bicherungemutter AW B DIN 580
Securing nut

Galankgebel vollat.
Joint Fork complete
Gelenkgebel

Joint fork

Legerbuchae 18 x 20 x 15
Bush .
Bundouchas

Bush

complete
Gelenkhebal
Toggle ars
Schaiernippel
Nipple
Haltewinkel
Etiffening plate
Blindnint #& x 10
Blina rivet
Scheibs B 13 DIN 123
Washar
Dichtring BD 18 = 24 x 3
Sanling ring
Distanrbuches 8 x 3 x 81
Spacer bush
Schraube M 12 » 137

125

Bundauttar M 12

Flange nut

Distanzbuchiae 98 x 3 x 39
Spacer bush

Schraube M 12 &« 100
Beres

Sc ubs W12 = GB

sc

Bundeutter M 10
Flangr nut

BSchraubs W 10 = S0
Borew

Tllnnuuulr L)
Flange

Schelbs l l L DIN 125
Weaher

- Sthzlmache

Supporting loop
Secnakentschraube M 8 = £3 DIN 931
Haxsgon screw

te flr WettenfOnrung

StUtzolech fOr Mettenflhrung
Pl for chaln guide
Distenzrolle

Specer bush

Distanzrolls

Schelbe B 6,4 DIN 125

Wuahar

Eicherungamutter M 6 DIN 380
Securing nut

Gieitroclle rOr WettanfOnrung
Roller for chein guioe
Swchakaiitsohrouns W § = 55 DIN 931

on sCrew
be 8 §,4 DIN 125

WUnener

sichervngamutter M § DIN 580

Securing nut

Glaitechuts

Protection plate

Blechschrsube mit Sechukent Bh, Bx13

unull Bush
0-Aing
O-ring
Buchee FOr Hinterrsdachuinge
Bush Tor resr wheel swing srm
Aghsw fOr Schuinge, wollet.
Spindle
KettenfOhrung, vollst.
Chain guide CPL.
Federbein Onlins "Piggy Peck*
Rear shock
Federbein White Pourr
Rusr ahock
Schutrblech varn
Front fender
Sechakentechreubs M 6 x 25 DIN 933
Hexmgon scriw
Scnelbe 6,4 DIN 9021
Waaner
Gummlschelbs
Rubper wAshe:
mnllrrlnuntfmull
Rehr 1
Gucneks :nr-uno M6 x 25 DIN 933
Hexngon scTew
Bchuipe B 6,6 DIN 125
Wnsher
Dlssunl-cntlhl Fir Seitendeckal
Snl“r bush
nomutter Wik = 1,3
Iui

Typ J&8
GW 500

-

2

www.maicowerk.com Courtesy of www.franklins.biz

OFPFERMAN MOTORS



1986 MAICO Owners Manual

IX. CHASSIS AND FRAME PARTS (continued)

EDV-hr.

101650
106668
108521
129352
104522
129351
102213
102216
00133
100212
129350
129379
129240
118888
129241
129564
107891
129523
109734
123378
129387
129372
129386
189373
129382
118881
10324k
101850
118843
1188684
W02408
107960
101734
100289
102001
102002
119062
118892
106459
101593
101714
129271
129251
119150
118889
1293462
129361
129246
129267
108804
129306
1253465
129363
118902
129300
129260
129261
129305
129306
129307
129268
118900

-Druckkolben

Bezaichnung Typ 367
Description GM 250

Sicherungamuttar M & DIN 980 L}
Flarge nut
Lankwrblgel 1
Handle oar
Geagriff, wallst.
Throttle grip, cosplete
Griffberug
Grip caver
Rupplungahebel kompl.
Clutch lever, complete
Fautgriff
Grip
Kupplungsneoeigelenketick
HMinge for clutca lever
Kupplunganebel lesr
Clutch lever
Hebslechraube mit Mutter
Lever sorew with nut
Stellschraube mit Mutter
Adjusting scres wlth nut
Pumpe vollat.
Pump complets
Bremsscheide
Brake olsc
chelce
disc
nrsube mit Innenskt.MEx16 D.7991 12
crewsith inner hexagen
nechraude Innenekt. ULE Mex 1k
Screw with inner hexegon
Eremshepoel lesr
Ermke lever
Schutakeppe
Levar cover
fir Pusps
over for pump
e 8,4 DIN 125

akannzelchnat

* aigned
Vorderrad, leer "2° gekennzelchnet
Front wheel, only *2° signed
Vordersednabe mit Leger, vollst.*1"gek.
Front wheel hub with bearings "1"signed
Vorderss vollet,"2%guk .
Frant wh
Vorderss

Varderradnabe, leer “2* gekennzwichnet
Front wheel hub, only *2° signad
Distanzrohr FOr Vorderrsdnabs
Specer tube for front whesl
Rillenkugelingar 6203 ZRE
Ball bmaring
Silcherungaring 40 x 1,78
Smourling ring
Tiefbettfalge 21°
Rim
Speicne K 4,5
Epoke
Wippel W &5 36
Wipple
Aeifenhalter kpl. m. Muttsr u. Scheibe 1
Tire holosr cpl. with nut ano wssher
thtlul B B,k DIN 125 &
ahar
er fdr Ralfaphalter 2
Nut for tire holder
Felgenoana 21*
Tire flap
Schnlsuch 3.00 - 21*
Home
Aelfen 3.00 - 21" Bricgestone MZ3
Tire
Hohlachraube M10 x 1
Hollow screw
Dientring A 10 x 1,5
Sealing ring
Sscnskantscnroube M8 = 35 DIN 331
Hexagon screw
Federscheioe B & DIN 137
Spring wesner
enlauch MC
hose
fir Bremszange

Steckechss vorn

Front sxle

Distenchilse

Specer bush

Zangantrlger hinten volldt.

Iinl' celiperholder cosplete
gentriger

Elllnlrnnlﬂlr

Legerbolzen kuri

Short besring balt

Lagercolzen lang

Long bearing bolt

Hi schmutter 13 x 8 MMMS

Gtop plate

Bramazange vollst. hinten
Rear caliper complete
Bremszange singapreft hintsn
Resr caliper pressad in
Rbdsckplech

Cover plats

Pistan
Rallbalg
U-bellows
Gummilager

Aubbar bearing
Dichtring mit Nut
Sesling ring
bicntring

Sealing ring
Spanpblach
Tennicn p
EntllUftun;
Brzathar valva
Stackschss nintsn -
Agar sxle

MOMON NN NN R

-

Typ 368
GM 500

4
1

EDV=hr.,

129362
129454
129363
129267
129308
118501
129364
125365
129L00
129360
129198
128357
129339
129356
129358
125359
128353
129354
128309
102408
107909
10200%
102015
119168
119061
115060
129127
129270
107931
107993
107992
101692
129346
118888
129367
100406
129393
RN
129512
129524
129526
129525
106515
1065 16
106517
106509
106510
101658
101572
118919
108603
101564
100406
102832
161750
118923
118925
118926
106751
118924
119077
118927
118929

Bezeichnung Typ 367 Typ J68
Dascriptian GM 250 GM 500

Zahnkrany 52 7 nil. n.B.
Sprocket

Zannkranz 5h 2 n.B. n.d.
Sprackst ¢

Senkgchraube =, Innenskt. W8 x 30 A7931 6 E
Countersunk screw with inner hexagon

Btnubkeppw 2
Dust cep

Bremabeleg b

Br pads

Bundmutter H20 = 1,5 2
Flange nut

Nsbendlatanz linkas

Spacar bush laft

Habendimtsny rechts

Spacer bush rignt

Hinterred, lesr *1" gekennzeichnet

L i iy =9y

gexennzeichnet !
1 1" wig
Hinterradnabe, "2%gekennzeichnatl
Rear wheel hub, enly *2° signed
Hinterregnabe, lesr *1%gexennzsicnnet 1
Rear whesl hub, .only "1%aigned
Hinter ,» lesr #20g, 1
Remr wheel hub, only *2"signed
Distanzrohr, hlnl 1
Specer tubm
ll]ln.r 6005 DOU C3

llFFll M &5

Nippl
nhaltar kpl Huttar y. 5o
holder cpl. With nut and wesher

Felgenoana 8*

Tire risp

Schlsuch &,00/4.50 = 187

Home

Scnlsuch h.2%/150/80 x 18°

ons

Reifwn 5.10 x 18 Briggestona M 22

Tire
Relfen &.10 x 18 Bricgastons M 22
Tirs
Schlauchhalter
Home holder
Sicherungeschaibs
Lok wesher
Umlenkrolle
Roller
Rillenkugellager 608 2RS DIN 625
Bsll bwaring
Distanzbuches
Spacer bush
Slcharungssutter MM B DIN 980
Securing nut
Schelbe POr langentrBger
Disc for caliperholder
Senkschraube M6 x 16 OIN 7591
Sunk sorew
Ersssschlauch
Brake haose
tnschlauch d 7 = 2

Tank
Tank
Protectordekor "Melco®
Decel "Maicc®
Deskar rechts *250°
Decel right *250¢
Dakar 1inks *250%
Decal lwft *250°
Deskor rechts =S500%
Decal rignt *500%
Dekor 1inks *500*
Oecal lart *500%
Tankdeckel kpl.
Tank cap cpl.
Deckgldichtung
Cover gasket
Schlsuch
Hose
Banzinnshn
Gas tep
O-Ring
Q-ring
Bleghschraube m. Sechakt. 85,5 = 8
Scram
hskantschraubs ME = J5 DIN 301

gon screw
Distanzbuchse
Specer bush
Gummitolle
fubber bush
Sechskantscnraubs M6 = 10 DIN 932
He: BCTEW
Banzinschlauch d 7 & 2
Hose
Schleuchk lemaring
Home clamp
Sceeiom 6 6,4 DIN 9021
Waansr
Sitrbankuwanne, vollst.

SL:xnanhnug!l

Samt bracket

Haltelmacne

Clamp holder

Sitzoank kompl.

s-.a pench flet tyg

ltzbank kompl. hohe Fosm

5- t bench hlgh type
Polater, nisdere Fors
Etit pagding (low)

Polater, hohs Fors
Sest pooding (high)

Courtesy of www.franklins.biz

www.maicowerk.com

OFPFERMAN MOTORS



X. CHASSIS AND FRAME PARTS (continued)

EDV=Nr.

116928
119078
107940
118530
107954
102220
107889
107680
100315
107950
107951
129226
129227
106738
101608
101692
10173
106750
118834
118935
107935
101597
108804
T1B5LE
107968
107634
0745
07636
107437
110937
100663
10745 4
107988
107916
101570
118964
104750
101690
107ukk
107975
109435
107983
107.33
1037114
118838
106256
106235
101568
101704
ME254
119069
101700
108544
100325
108559
104900
106760
101587
118940
118942
118993
199433

www.maicowerk.com

Bezeichnung

Typ 367
Piscription H

GM 250

Bezug

Samt cover

Buzug (hohe Form)

Seat cover (high type)
Blindniet & '&,8 x 10,5
Blind rivet

Blindniet 4 & = 9,5
Blind rtivet

Geszug xompl.

Gan throttle compl.
KurzacnluBknopl

Button
Cekpmpressionshebel, vollaet.
Decompresssor, cpl.
Schreubnippel

Wipple

Dekozug

Decompressor ceble
Hupplungszug kompl.
Cluteh cadle
Nippelaufaohae

Nipple holoar

FuBraste Linkas

Foot rest left
FuBrsste rechts

Foot rest right
Legarbhuchee

Banrlng bush
Sschekantechraube M8 = 60 DIN 931

nut
bs B ﬂ & DIN 125
o
Distenzbuchee
Spacer busn
Fulrastenfecer links
Foot rest spring left
Fullrestenfeder rechtes
Foat t spring right
StOtrolmen Tur Zylinoerkopf
Eupnnrtlnu plate For gylinder hamo
ksntschraubs MB = 55 DIN 931
HI BGON BCTRW
Flanschmutter M 8
Flangs nut
Luftfilterksstan
Air fllter box
Haltewinkel
c

Filter slument cpl.
Filterkarb
Filter cage
Filtereinsatz
Air filter fosm
Federpligel vollat.
Holding wire epl.
Anssugwerbindung
Tntakn flangs
Schlauchk I mime
Clamp
Sehlauchk ]l emae
Clump
Spritzechut:
Epl guerc
5 sntachraubs M6 x 30 OIN 933

on cred
Swchakpnischreube ME = 2% DIN 933
Hexmgon BCTew
Linsanschreube M6 x 1k DIN SEASO0
Scrau
Schelbe B 6,4 DIN 9021
u ar
Blcherungenutter WMG DIN 980
Geouring nut
Startnummern 1 vorn
Frant number plate
Abzishfolis vorn griin
Front decal gresn
Abziehfolle vorn weld
Front decal white
Abzishfolie vorm gelb
Front decel yellow
Abduckpls
Cover plm
Wunstatcffechraube M6 x 22
Plastic screw
Bremszughalter, vollet.
Orpke cable holder, cpl.
Hlemablech
Clwmp platw
Klsmmblech, vollrt.

®, cpl.
r-un.'ns x 18 DIN 933

fId!rrlnq B bIn 127
Bprinyg riny
Setz Motorhaltsschreuben
Set Motermount bolts
Sechskantachraube M8 x 115 DIN 931
Hexegor screw
Sicherungemutter MM 8 DIN 380 2
Sscuring nut
Wette 5/B% x 1/&* 116 Glisder m. Bchlof 1
Chainm with look
Kabwlbinder L]
Rubper ceble clip
Typsohild 1
laentification plate
Mulbrundkerbnagel 2 « & OIN %96 2
Qvel nand nell
Aabelbinder 3,6 x 277 H
le cll
nrluhl MA x 16 DIN 533 2

Gide panel l.rt
Abzishfollie links grin
Dgcal laft gresn
Abzlenfolis links gelb
Owcal left yellow
Abziehfolle Links well
becel left white

Typ J&&
GM 500

1

n.l.

EDV-hr.

11891
118943
118994
119434
1189464
102708
118920
118953
129515
108357
108380
118948
118996
118951
118997
106066
106851
108368
118952
425518
118954
105674
10EREE
101166
101732
101690
105430
101310
01525
101750
Y0B780
108781
101580
0157
101690
108782
118967
128232
129320
129233
103738
29
129324
129354
129326
129323
129239%
101498
101525
108593
129288
129330
129390
129392
129391
129389
106130
108662
108663
129LL9
125601
129561

Bezwlchnung

Tye 367
Dascription

GM 250

Stertnuesernachild rechts
Side panal right
Rbziehfolie rechts grin
Decel right grecn
Apziehfolis rechis gelb
chll right yellow

Trchty well

white

chraube M6 x 1 DIN 58450

Tankauflegeguemi
Rubber for tank
Auspull geschweiBt
Exhoust uelded
Auspuff geschueiBt
Exhoust welded
Endrohr gelotet
Tail pip

el L

SchalldBmofer gewchwelDt

ncer welded

Ld¥mpfer geachweilt

Silencer welowd
Schallalmpfer vollst.
Bilencer cpl.
EchelldBepfer vollat.
Silencer cpl.
Fillmatarisl

FOllmatarial
Exhaust packing
Sicherungsiing

Circlip

Auspuffenlage vollst.-
Exhoust systes cpl.
Auspuffanisge vollst.
Lxhausl system cpl.
D-Ring &8 x &
0-ring
Spannechells

1m

LugFfader

Tenaion spring
Schuingeetellpuffer

Bilent bloc for exhsust
Scheibe B 6,4 DIN 12
Waaher
Bi rungemutter WM 6 DIN S80
Gecuring m.t
Scheibe
Waahar
Federring 8 6 DIN 128
Bpring ring
Gechaksntachreube M6 x 1& DIN 533
Hexagon screw
s:n-:n- 0 B,k DIN 9021

Suhllldlnp?-tn-lttr

fush for silencer

Gummiblock

Rubber bloc

Sechskantschraube MG = L5 DIN 933
Hexpgon scTEw

Secnskantachreuvbs M6 = 30 DIN 921%
Hexsgon BCrew

Sicherungsnutter MG DIN 980
Securing nut

Dlatangbuches

Distanzralle (Ap)
Spacer bush
Fohrungeblpel
Holder
HKihlar links
Rediator llft

ls

Linssnuchraube B L B = 13 DIN 78581
Screw

Schutzgitier links lang

Protector lafi long

Schutzgitter rechis kurz
Protector right shart

Protektor links

Protector left

Kihler rechis

Asdimtor right

Protektor rechts

Protector right

Blucnachraube m. Ski. 8 5,5 = 18
Scraw

Sechskentschraube M6 x 7k DIN 533
Hexagon serow

Druckschlauch hinten

Tube
Ilrur.l::nlnuun ooen

Tube
Verbindungeschlasuch
Tube
Hinlerachlauch oben
Tutie
WOhlerachlauch untsn Links

ube
Kinlerschleuch unten rechts

Tube

Schlauchbinoer

Clamp

T-Verbindungaatlck TE 19

T-plsce
V-Ulrhlnduﬂqlltﬂcl YE 18

Heuptbremazylinder vollet.
Maatsr breke cylinosr cosplets
Haupthresagzylinder vollet.
Master brake cylinder complets

Courtesy of www.franklins.biz

Tyo 368
GM 500




1986 MAICO Owners Manual

IX. CHASSIS AND FRAME PARTS (continued)

EQOV-NF. B ichnung Typ 367 Typ JBB
Dapcription GA 250 CGM 500

129602 Hauptoresszylinder
Haster hireke oylinder

129406  Druckfeoer
Pra ra apring

129544  HKoloen vollst.
Pietor cpl.

129545 Holben wvollek.
Piaton cpls.

129408 Scheibe 10,3 = 19,5 = 1,5
Washier

129409  Sicherungsring 20 = 1 DIN &72
Loek ring

129610 Druckstange
Spindle

101667 Sechskantmuttar W& DIN 93k
Haxsgon nut

129411 Gabeikcpf 86 = 12
Fork haad

123412 Sicherungebolzen
Link pln

129413 Steubmanschette
Dust boot

129416  Stutzen
Connection tubw

129415  O-Alng
D=ring

101570 Sechskentschraube M6 x 25 OIN 333
Haxagon BoOrge

101712  Fudecscheibs 86 OIN 137
Epring weshar

12 FuBbremshebal m. Bremstritt genletet

Ge Foot brake lever with running plats
rivated

1294623 Lagerouchne

ush

129422  Lsgerbuchss kisin)
Bush

AL TH1Y Rickzugfedar

1294625

129426 schekentschreube MEx33
w' With inner haxsgon
101734 ibm B 8,4 DIN 25
T
129428 BramafllssigkeltebenBiter vollet.
Braks fluld Teservoir complets
129429 BuhBltsx
Resarvolr
129430 Ausglelchumenschetts
Halence boot
129431  Schreubvarschlul
. . Sered cap
100406  Banzinsghleuch
H

101525 akantachraube M6 x & DIR 833
Hexagon mcrew
101732 ite B6,k OIN 125

Masher
102890 Scheibs 10,1 x 18,2 x 0,6
Wmnher
118877 Schmutzebweiser links leng
Mud Tlep left long
118894 Scheutzsbweiser rechts kur:
Mug flap right shert
129329 Schisuchschalle
Hope clip
101750 Scheibe 8 6,4 DIN 5021
"

T
. 101829 Iylinderschreube M5 x 10 DIN B&

Screw

101689 Sicherungemutter M5 DIN 380
Gacuring nut

129371 Faderdistenz
Epmcer spring

101690 Sicherungesmutter MG DIN 980
Becurling nut

129329 Schlsuchschelle
Hosw clip

119160 Schulngeetallpuffer
fubber bloc

101565 Secnskantschraubs K6 =12 DIN 533
L gon acree

129547 nrnllss
Sp Bunh

129295 ZImngentriger vollot. vorne
Front celipsr holder complate

429296 ZangentrBger vorn
Front calipar holoer

“42930) Bremszange vollet. vorne

J Front callper cosplete

129297 Bresazsnge singepredt vorne
Caliper oressed In

129540 Bufkleber Twln Link
Decal Tuln Link

LCloy  SPHERICAL BEA RING ~CHLINS
JHle BRME PEOAL T

)

119452 Glettronrprotectoren=5ets
Fark protector
119157  AWinnachutz
Hendlebar protsctor
119185  Handachutz
Hand guard

Anmarkung |
FOr dis mit *1" geksnnzeichneten Nsben (Vorderradnabe, Winterrsgnsbe)
wull Bremsscheibe eit Bild-Nr. 126/1 und Sankschraubs mit Bild-Wr.127/1

VEFWENDET WETOEN
mit "2* gekennzmichneten Maben sul Bremsachelibs mit
126/2 und Linsenssnkschraube mit Bila-Nr. 127/2 verwendet

Rematk:

By uaing *1* signed hube (Front whael hub, Tesr wheel hub )

it's necessary to usw Drake disc, ploturs-number 126/1, and screw,
number 127/1.

By using *2% signed hubs it's neceassry to uss urske dise, number
126/2, and screw number 127/2.

www.maicowerk.com OPFERMAN MOTORS Couresy of wwwrankine bi



IX. CHASSIS AND FRAME PARTS (continued)

Onne Bilanummern:
EDV-Air. Bezsichnung Typ 47 Typ 6B Typ 468
DPeacription * EC 250 € 500 CC 500
Cross Gountry-Modelle CC 250,.CC 500 wna CC 500 sircoolsd " 2 aircosl. ’

(sbweichends Telle von Moto-Cross Modellen) £ 119113 Nan t I'I! 1l 4
sbenantyieb, wollst.

Hub drive compl.
EOV-¥r.  Bezeichnung Typ 467 Typ 46 107708 Lettbiigel, vollst.
e 8 Typ %68
FSE AR Erasd GRrET LRI i ey b Tase
sircanl. Protection tune
129500 Aehmen, vollet. = 1259463 . Halteblweh
Freme Holding plate
129458 Rahmen, vollst. "
Frame 3 108746  Ritzelabosckung
Protector for sprocket
1119095  Hotfligel, hintem. 108767 lltunxrall.
Remr fender- pscer bush
107742 Aabelhalter 108024 Aupplungeors
Clig Clutch cover

1

129460  Bremaschlsuch Enduro, vorn 108284 Aurteleelle vollst.
Grake hos Crank ft compl.
1183099 Steckachse, vorne G5 105038 Kurbelwslle is Aus sch
Stick sxle, front @6 Crankshaft in exchange
10L088 Pleuelreparstursstz
129650 lannkran: @ = Sk Connection roo repslr kit
Sprocket .
129kEL Iylinder, wollst.
119102  AOckleuchte,vollst. Cylinaer, compl.
g Resr ltght, cpl. 129484 Iylinder, vollst. im Austausch
119195  Kebelsstz GO Cylinder, compl. in wxchange
Mein cable set 429020 Ivlinderbuchas
100325  Ksbelbinder Cylinder bush
Rubber cable clip .
103102 Glihlamps 12V 21/5H 119146 Getrienshsuptuelle HE
Bulb Gesr main shaft
129477 Abblandschalter CC 108622 Imhnrad 2.Geng HE(E)
Spacer lsvar cpl. Sprockst Znd gesr on mainanaft
108726  Glashaltering montiert 108525  Lowrsd 2.Gang Ru (E)
Glesa ring suppart Znd gear on output mhaft
19467  Gohminuerfarverkleidung 119148 Lo 1.Gang AUCHE)
Hesdlight hoaing ist gesr un Sutput sheft
119088  GlOnismpe 12V 35/35 ¥ { 108252 Kettenrad @ = 15
Bulb Sprocket
129469 Hslteplatte CC
Wolding plate 113125 %:"?:;‘1“‘: “:“‘:' X
| . on system compl.
R4 a:'::;::“::::;"’" 1) 30 BEW A3 w1528 Iylingerscnrauos WS » 10 DIN Bb
1 I ylinder screw
e fik,y DIy 125 101711 Federscheipe B5 DIN 137
119090 Spsnnungsregler
Voltege regulater 100&A0
Ester protection cap
108EED Tank : 101126 Kerzenstacker wbgeachirmt
Tank only Bpark plug
1
P v i 129529  Protecter Linka
129528 Tankdesar rechts Protactor left
Yank ‘Hacal’ right ., 129530 Protecter rechts
10BE0I  GuewitOlle Protestar zight
Rubber bush
101572 Sechakantschreube M6 = 35 DIN 333
HWexmgon sCrew
101750 Scheibe B6,4 DIN 9027
Mgzhar
194918 pPistanzronr
Spacer bush-
129459 Tank
Tank only
128513 Protectordekar M-5tar
Protecior de M-Star
129512 Dakor rechts *250°
Descwl Twignht *Z50¢
129524 Owkor links ®250%
fecal lert ®*250°
"”A526 Cekor rachte *500*
Decel right *500%
128525 Omkor 1inks *500%
Dacal isft *500°
129682 Aufklebar "Mads in Germany®
Decel

119120 Bitzboank "H-Star", nisoer
Geat, cpl., low

145202 Bezug, nieder, M-Ster
& cover low

119121 Gitzbank *M-Ster®, hoch
Saat, cpl., high

119203 Bumzug, hoch, M-5ter
Beat cover high

129456 Wette 5/8 x 1/& ; 118 Glieder
Cnain

129553 Auspuff, gesche.
ExhBuRt systes

119204 Seitensthtze, vallat.
Sige stend, cpl.

119205 Beltensthtzennalterung
Sice stand holder

1159206 Geltenstitzrons
Gioe stand, only

s207 Anachlaggumsi
Rubber

115208 Fager
Spring

101593 Secnekantschraube M8 = 35 DIN 91
Hexagon ECT

101692 Sicherungsmutter M8 DIN 980
Securlng nu

119283 Buches
Bush

101578 Sechaksntscnraupe ME x BO DIN 931
HExagaon sCrew

1n1630 Sicherungamutter M& DIN 960
Sscuring nut

101732 schaipe B6,. DIN 125
Washer

119193 Techometer, vollet.
Spesoomwier

113194 Tachowelle
Sperdometer spindls

www.mai
maicowerk.com OPFERMAN MOTORS Gouresy ofwunirankine o



IX. CHASSIS AND FRAME PARTS (continued)

ECY=-Nr.

10592
101734
104700

108766
108747
108024

106286
109038
104088

129464
125684

123020

1191466
1bBEZZ
108625
119168
108233

119128
01529
101711
100600
101126

www.maicowerk.com

Bereichnung Typ 267

Typ 268 Typ 268

Dascription GME 230 GME 500 GME 500

Sechskentschraube W8 » 3D DIN 933
Hexsgon screw

Scheibe B8 8,4 DIN 125

e r

18 rungemuttar K8 DIN 980
Bsguring nut

Ritzelebdeckung
Protector for sprocket
Distsnzrolls

Spacer bush
Rupplungadeckel

Clutch covar

Kurbeluslls vaollst.
Crenkshalt complete
Hurbeluelles im Austsusch
Crankahaft in sxchangs
Pleuslrepsratursats
Connecting rod repelr kit

Iylinder, wvollest.
Cylingder, complats
vollet. im Austsusch
s compl. in sxchange
Zylinderbuchas
Cylindsr bush

Getrisbehsuptwalle HE

in shaft

1 2.Gang HW(E)
Sprockwt 2nd gear on msinshsft
Losrsd 2. Gang AW (E)

Kettenrag 2z = 16
Sprocket

Zindenlage vollat.

Ignition systam complets
Zylinderschreube M5 x 10 DIN B84
Cylinder acrew

Feparscheibe B5 DIN 137
Spring wearar

Wesserschutiksppe

Weter protection csp
Kerzensteckss sbgeschirat

Spark plug

wircoal.
2
2
2

OPFERMAN MOTORS

1986 MAICO Owners Manual

Courtesy of www.franklins.biz



X. PARTS LIST: ENDURO

Onhne Bildnummern:
Enduro-Modelle GME-Star 250, GME-Star 500 und GME-Star 500 sircooled
(sbweichende Teile von Moto-Cross Modellen)
EDV-Nr. Be nAung Typ 267 Typ 268 Typ 268
Description GME 250 GME 500 GME 500
aircool.
129671 Raheen =
F

129550 R 1
Frome

129672 Hinterragdachwinge

119093 Hettenschutz
Chain protector
107831 Halter fir Wettenschutz
Holder
101878 Senkschraube m. Kreuzrschlitz Méx16 D.965 3
Sunk screw
101750 Scheibe B 6.4 DIN 9021
Wasner

101691 Sicherungemutter M6 DIN 980
Securing nut

119094 Hotfldgel, hinten, wvollat.
Rear fender, complete
119095 ®otfligel, hinten
Rear fender, only
119096 Hotfligelverlingerung
Extension for rear fender
1185964 Linsenschreube M6 x*& DIN 58&50
Screw
107762 Habelhalter, rot
Clip, red
101568 Sechskantschraube M6 x 18 DIN 933
Hexagon screw
102708 Gummischeibe
Aubber washer
101732 Schelbe 8 6,4 DIN 125
Washer
101750 Scheibe B 6,4 DIN 3021
washer
105029 Distenzschelbe fir Seltendeckel
Spacer ring
3 antachraube M6 =25 DIN 333
Hexagon screw

101570

107895 Schutzblech vorne
Front fender

103C&7 RGckspiegel
Back mirrer

129L60 chlsuch Enduro, vorn

119099 , worne GS
Stick axle, front GS

129548 Zanrkranz z = L8
Snrockst

108533 Tank vollet.
Tank complete
108526 Tank
Tank gnly
108527 Tankdekor links
Tank decal left
108528 Tankgekor rechts
Tank gecal right
108603 Gumeitille
Rubber bush
101570 Sechskantschraube M6 x 25 DIN 933
Hexsgan screw
101750 Schelbe 86,4 DIN 9021
Washer
1086046 Distanzrohr
Spacer bush

100805 Glanlempe 6V 35/35W DIN 72601
129468

105070 Bremslichtachalter vollst.
Switch for brake light complete
105640 Gusmiksppe
Rubber cap
108738 Gleichstromhorn
Direct current horn
100325 Wabelbinder
Casdble binder
103891 luischenrolle
Roller
119149 Hornhalter
Horn holder
129L67 Scheinwerferverkelidung
Headlight housing
108742 Zylinderbl.-Schraune B4,2 x 32
Cylinder screw
108763 Blechmutter
Tin nut
108744 Feder

106547 bl.-Schraube m. Kreuzschlitz

107756 Guamilesche
Rubber

100683 Schrlauchk lemne
rose clamp

108726

1056 346 Glinlampe 6V 21/56

107389 icntaustritt hinten
Light exit, reasr
107390 Lampentriger hinten
Lignr: hol . r
119101 Aocklichtgenlu
Resar light housing

www.maicowerk.com

129503
108727
1caTze
108729
108730
05639
01735
101676
01512
08731
108732
108733
101659
087 34
108735
108736
108737

119109
107314
119110
106744
119140
119161
108759
WM

oed1

119080
119292
w°aTs
w097
119154
119:5%
107664
107665
107666
107667
129517
129522
129566
129568

119058
*190%6
133263
101649
11911
0173
11913
107708
119116
119117

AL AR ]

2%70
128179
00388
0a7e2

‘L6 3E

1986 MAICO Owners Manual

Bezelchnung Typ 267 Typ. 268 Typ 268
Description GME 250 GME 500 GME 500
aircool

apblendschalter wollst. 1
Spacer lever complete

H tkabelsatr 1
Main cable set

Blinkleuchte

Blinking light

Gumminalter

Rubber holder

Kugelbirne

Ball bulb

Massekabel

Cable
Distanzring

Specer ring

Schelbe B8 10,5 DIN 125

washer

Sechakantmutter flach M0 DIN 936
Hexagon nut flat

Federring 870 DIN 128

Spring ring

Blinkernalter links

Blinkerholder left

Blinkerhalter rechts

Blinkernolder right

Distanzstick fir Blinkerhalter

Piece for blinker holder
Innensvchakantschraube M0 x 50 DIN9I2
HExagon screw

Z0ndschlof

Ignition lock

Gusmiksppe

Rubber cep

ZlinaschloBkappe

Cap for ignition lock

Blink-und Ladersgelung

Blink regulation

Luftfilterkasten GS

Filter case cover

Scheumstoff

Se L

Filterkastendeckel, vollst
Filter cease cover, compl.
Kette 114 Glieder

Chain 11& links

Aufikleber f. Protektor links
Decal for protector lefthand
Aufkleber f. Protektor rechts
Decal for protector righthand
Gummiband

Rubber ribbon

LenkschloB

Steering lock
Sechskuntschraube M8 « 70 DIN 931
Hexagon sCrew

Auspuffanlage, gniuﬂh
txhsust systes uslden

e, geschusiBt, WUettbewerd

st system, uelded, competitian

Sicherungaring 88 x 3 DIN 472
Securing ring
Sicherungsring 32 = 1,5 DIN 471
Securing ring
SchalldBbepfar geschueilt
Huffler, welded
Siebrohr geschueliBt
Tube welded

D@mmpatrone

Damper certrioge

VerschluBblende

End plate

AbschluBplatte

Cover plate

Auspuffanlege,geschusibt

Exheust syst wilded

Buspuffanlage, geschuelft, Wettbewerb
Exhaust system, welded, competition
Auspuffanlage, geschurlft

Exhaust system, welded

Auspuffanlage, geschueliBt, Wettbewerb
E=Faust system, welded, competiticon

Tache wcllst.
Speecdoweter cosplete
Tavhowelle
Speedometer spindle
Ofmpfungshalterung vollst.
Oamper holder complete
Innensechskantschracbes M8 x 45 DIN 912
Hexagon screw
Schutzkappe
Protector casp
Schelbe 8 10,5 DIN 125
Casher
Schelbe 10,5
Washer
Leitbigel wvollst.
Leading bow complete
Mebenaitriedb bearbelitet
Hub drive complete worked out
lwlschenatick fir Nebenantrieb
Spacer for hub drive

ntriedb vollst.

ve complete

MittelstSncer geschueiBt
Middle mount welded

Umlenkh n vollst.

Turn back hook, complete
Gummiz ing

Rubter ring

Rolle

Roller

Sicherungsscheioe

Securing uasher

StEnderfeder

Spring mpunt

Cistarzronr fGr Mittelstdnder
Spacer tibe for micdle mount

Courtesy of www.franklins.biz



X. PARTS LIST: ENDURO (continued)

Bezelchnung
Description

101592 Sechskentschroube HB » 0 DIN 533
Hexagon screw

101736 Scheibe B B,4 DIN 125
Washer

101700 Bicherungemutter M8 DIN 580
Securing nut

108746 Altzelabdeckung
Protector for sprocket
108747 Distanzrulle
Spacer bush
108024 Kupplungsdeckel
Clutch cover

108284 Hurbelwelle vollst,
Crankahaft complete

109038 Kurbeluelle im Austausch
Crankshaft in exchange

10L06R Pleuelreparstursatz
Connecting rod repair kit

125LEL Zylinder, wvollet.
Cylinder, co=mplete
129LBL Iylinder, wvellet. im Austeusch
Cylinder, compl. in exchenge
129020 Iylinderbuchee
Cylinder bush

119146 Getriebehsuptwelle HE

Gear main shaft
108622 Zehnred 2.Gang HW(E)

Sprocket 2nd gear on mainshaft
108625 Losrad 2. Gang AW (E)

2nd geer on gutput shaft
119148 Losrad 1.Gerg AW(HE)

1st gear on putput shaft
108253 Kettenrad 1 =

Sprocket

119125 Ilndenlage wvollst.
Ignition system complete

01529 IZylinderschraube M5 x 10 DIN B&
Cylinder screw

101711 Federscheibe B85 DIN 137
Sprirg wesrer

100600 Wesserschutzkeppe
Weater protection cap

101126 Kerzenstecker sbgeschirast
Sperk plug

www.maicowerk.com

Typ 267 Typ 208 Typ 268
GHE 250 GHE 500 GME 500
sircool.

2

2

OPFERMAN MOTORS

1986 MAICO Owners Manual

Courtesy of www.franklins.biz



1986 MAICO Owners Manual

X. PARTS LIST: CROSS COUNTRY:

Shae B11daumaesn: EDV=-Nr. Bezelchnung Typ «67 Tyo L&A
Descriptlon cC 2=0 cLc soo
Cross Country-Mogelle CC 25C, CC 500 ung CC 500 alrcooled

(abweichende Telle von Moto-Cross Modellen) 119113 Napenantyleb, wvollat.

Hub drive compl.
107708 Leitbigel, vollst.
Leading bow,compl.
Schutzronr f. Tacho
Protection tube
129L63 Halteblech

Holding plate

EDV=Nr. Bezelchnung Typ 467 Typ LGB Typ 468
Description CC-250 cCC 500 cCC 500 125662
mircool.

123500 Rshmen, vollst. ’ -
Frome
123458 Rarmen, vollst. 1

Frame 10B7LE Aitzelabdeckung

Protector for sprocket
108747 Distanzrolle
Spacer bush
108028 “upplungsdeckel
Cluteh cover

1113095 Hotfligel, hinten
Aear fender
107762 Habelhalter
Cllip

129460 Bremsschlauch Enduro, vorn 108284 ::::::;:;tlc:zgi:t.

Brake hose
1 K le im Austasusch
115099 Steckachse, vorne GS s c:::::::;t in Oi:"lﬂﬂl
Stick axle, front GS 104088 Pleuelreparatursatz

kit
125654 Zahnkranz z = S& Connection rod repeir

Sprocket 1296646 Iylinder, vollst.

Cylinder, compl.
129u8L Iylinder, vollst. im Aus sch
Cylinder, compl. in exchange
129020 Iylinderbuchse
Cylinder bush

113102 Rick leuchte,vollst.
Rear light, cpl.
1151585 Kabelsatz CC
Main cable set
10325 Habelbinder
Rubber cable clip
102102 GlGnlampe 12V 21/%W
Bulb 108
125677 Abblendschalter CC 08622
r lever cpl.
108726 haltering montiert
Gless ring support assembled
1256567 Scheinuerferverkleidung AaNALH Lo 0..:'3:"2,::::‘: aft
Headlight hosin
115088 GlﬂhllEpl 12V Jgfii L] Mesgas g'tl':"u e
Buan procket
123669 Halteplatte CC
Holding plate

119146 Getriebehauptwelle HE
Gear main shaft
Zahnrad 2.Gang HW(E)}
Sprocket 2nd gear on malinshaft
108625 Losrad 2.Gang Au (E}
2nd gesr on output shaft

119125 lindanlage vollst.

- Ignitien system compl.
101571 Sechskantschraube M6 x 30 DIN 931
Hexagon screw 101529 Iylingerschraube M5 = 10 DIN 8t

Cylinder screw
HN3e 3:::::' BE.% DIN 125 101711 f:ﬂlrl:hllbl B85 DIN 137

RRL 1Y Spring washer
ey LEaamingasRales - 100600 Yasserschutzkappe
Voltage regulaton u Drotection cap
108580 Tank m1126 Kerzenstecker wbgeschirmt

Tane anly Spark plug

129527 Tankgelor links
Tank gecal left
125528 Tankoekor rechts
Tank dJecasl right
108633 Guei.itdlle Protector
Rubber bush
w1572 Sechskantschreube M6 = 35 DIN 533
Hexagon screw
101750 Scheibe 86,4 DIN 9021
Hgahsp
1*R919 Distenzrohr
Spacer bush
129459 Tank
Tank gnly
129513 Preotectordekor M-Star
Protecor gdecal M-Star
129512 Dekor rechts *250°
Decal right =250
129524 Dekor links *250%
Decal left ®250¢
124526 Cekor rechts *S00*
Decal right *500*
129525 Dekor links *500%
Orcel left *S00"
*29.82 Aufeleber "Made !n Gersany®
Decal

123529 Protector links
Protector left

129530 Protecter rechts

right

119120 Sitzbank *K-5tar®, nleder
Seat, cpl., low

119202 Bezug, nleder, M-Star
Sea’. cover low

119121 Sitzbank *M-S5tar®, noch
Seat, cpl., high

119203 Bezug, hech, M-Star
Seat caver high

129456 Kette 5/8 x /& ; 118 Glieder
Chetn

129553 Buspuff, geschu.
Exhaunt syster

1'9204 Seitenstitze, wvollst.
Side stand, cpl.

119205 Seitenstitzenhalterung
Slce stand holder

119206 Seitenstitzronr
Sioe stang, only

115207 Anachlaggumam!
Aubber

115208 Feaer
Spring

101592 Sechskantschraube M8 = 35 DIN 931
HexEgON SCTrEw

101692 Sicherungsmutter M3 DIN 980
Securing nut

11993 Buchse
Bush

101579 Sechskantschraube M5 « BD DIN 931
Hezazon sCrew

161690 Sicherungsmutter M6 DIN S0
Securing nut

101732 Scheine 35,4 DIN 125
Jdasher

119193 Tachometer, Jollst.
Soeecometer

11919, Tachouelle
Soerdometer spincle

www.maicowerk.com OPFERMAN MOTORS Couresy of wwwrankine bi



1986 MAICO Owners Manual

(19) 3WO ud|d}Dy2S

Buravivag _

T

e AT

ey

[€025081592

T sevd ]

sd S iy ae

— T

powan | MW

__ &2y |

oy

Ecrmpay o8 £ PuoS

Ry e

G

W jpueigQysy
yaijuseds 4
noyq=)q
nos5=45
qab5=85
Uramem
unyb=0
Z40MyIsS=S
unoJg=q

4042 J

965- 85
| 65-95
Q.__t;zu_u?__olﬁbs 1069-06%= 2
qs0n80, 0§9-067% |
1E-2=0
0CiSSSLIHTW 42S4yd17-punz bunyays

INPOW IU0J4IB)IEL
vsoyjoubis )
S4yras JaxungL
Syui) JaxuIIg Ot

3LIN3JUBYIIRTUUIY - SWAJIG- (IN{IS &

JBJIBMUIEYIS Y
Gunyyanajageyany :
434 ]0YISJY2ISWIG

Courtesy of www.franklins.biz

0S0LLS LI8IW 434 ]DYISFU3iGQy7 5
COLISS LIETN J94104IS4Y2IT-7 07

f
<
=
»
o
f
o
=
=
<
e
&
=
e
=
&
Z
|
=
=
=
-
i

%

b e —l L -

[P TR )
e | .-_n..- L I ]
< prrgysy e Seunpe

(Xeg G77)
CINENN =R N o
w u a|ndsauny .

- 5
+ 1Y 1400w uakpurzyeubay |
2

LT LI IE PR —

v mes psos leos |

53 [pes woi oot izos |ioi s

| — A _:.
08 | res _N?T__?___.u.. sousjson:l
000I | EC 04 R |

i [ _ |
Sif

FTLERTEL T T LR T Lt L L

NIRAGYRL Ty

L _ vy | € aadwany

o400 |8 - - —-—

OFPFERMAN MOTORS

www.maicowerk.com



1986 MAICO Owners Manual

(19) 3IWO uDjd}IDy2S
Bunvectg W21 [PUeIgqy sy q6s- 93

- o I 14211042 o ! 65-95
. 16 nojg=19 GqIeAy20N + -60, -Dgys
£005081592 nos3e15 Toiwntos oer-oare .
b ind'd ; q)ab=eb -
P oy U amam =250 useyoubis gy
: unysbel O0i9SSLINSHW Y25 4217 -purg «27el 3 SJyIad JENUNE L
“oneia-g SyuI) JaYUIIE 0L
J04= 24YINB)UEYIIFZUVN - SWEIG- [N)YIS 6
26upso= 0 JBJJIMUIBYLS @
£unyyine)agoyrsy
JE§1DYIS{YN)SWaLF 9
050045 LIE3W 4840425 puelggr s
000955 1143 Je4ICYISIYNT=PURZ %
(xeg g1y
2uayjogr+aajbag €
e dzpunz 7
W3S uabpu~ziaubop |

7(\ _

| % [z loos |5ct nuu.s.u; qes8
R

ris loos Isos [roe fees yoi |aci |  gmus

ces | ros Ennn muu _hue— vy

et | sic | onr . [3 ? | pesd
w3 | e | g | wg | g | 09 gpesdineven
| oSIc e | oo y € 50

Jeqn | aegn | segn | seqn  segn | | #4314 Wi 3w
PER T | wereeas 6

-1

XI. WIRING DIAGRAM - SEM

Courtesy of www.franklins.biz
OPFERMAN MOTORS

www.maicowerk.com



